ADJUSTABLE LEG KIT - ASSEMBLY INSTRUCTIONS

COMPATIBLE WITH ORIGINAL SAW COMPANY AND WILLIAMS & HUSSEY EQUIPMENT

The Adjustable Leg Kits provide sturdy, level support for Original Saw Company and Williams & Hussey extension tables.
Each leg allows height adjustment for a precise, stable work surface in cutting or molding applications.

KIT
01 ‘ OPTIONS

¢ 15” Adjustable Leg Kit (part number: 040029-04)
For 14” Saw Roller Extension Tables and 15" Saw Flat
Extension Tables

e 24” Adjustable Leg Kit (part number: 040029-00)
For 22” Saw Roller Extension Tables and 24” Saw Flat
Extension Tables

Each kit includes an adjustable leg, braces, and mounting
hardware. When assembled, the leg reinforces stationary or
semi-permanent table setups.

03.

PARTS LIST
AND SCHEMATIC

e86
890

. ) WILLIANMS
éf e ‘ € WinGLYes

BEFORE BEGINNING
i ASSEMBLY

* Read all instructions.
»  Verify you have the correct kit for your table width.
*  Prepare a flat workspace and confirm all parts are

included.

This sheet covers the assembly of the leg components

only. For mounting to a saw or molder, refer to the

Extension Table Manual.

Tools Required

e 7/16” wrench and socket
. 1/2” wrench and socket

. Rubber mallet

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 084179-02 LEG SECTION, ROLLER/FLAT |2
TABLES

2 084179-04 LEG END,GRAY 2

3 084179-10 or LEG, NARROW BRACE or 2
084179-06 LEG, WIDE BRACE

4 084179-53 or SUPPORT BRACE-NARROW or | 1
084179-51 SUPPORT BRACE-WIDE

5 096779-00 CRG BOLT, 5/16-18 X .75 16

6 099361-16 5/16" FLAT WASHER 16

7 099384-07 5/16" LOCK WASHER 16

8 099370-04 5/16-18 Hex Nut 16

9 046084-00 1/4" FLAT WASHER 4

10 082024-00 1/4"-20 LOCK NUT 4

1 082096 HHCS, 1/4-20 x .75 4




ASSEMBLY
i STEPS

A) Attach Adjustable Feet
1. Insert carriage bolts through the adjustable foot (#084179-04) into
the leg (#084179-02).
2. Bolt heads face outward; washers and nuts go inside the channel.
3. Two bolts per foot.
4. Do not fully tighten yet.

B) Set Initial Height
1. Position both feet at the lowest point in their adjustment range.
2. Ensure both are set evenly.

C) Install Leg Braces (Narrow #084179-10 or Wide #084179-06)
1. Align brace holes with holes in the leg channel.
2. Secure with carriage bolts, washers, and nuts (heads outside).
3. Tighten firmly.

Part #084179-10 (LEG, NARROW BRACE) or
Part #084179-06 (LEG, WIDE BRACE)

D) Install Support Brace (Narrow #084179-53 or Wide #084179-51)
1. Align support brace holes with leg holes.
2. Secure with 1/4-20 hex head bolts, washers, and lock nuts.
3. Tighten fully.

Part #084179-53 (SUPPORT BRACE-NARROW) or
Part #084179-51 (SUPPORT BRACE-WIDE)

Questions or Replacement Parts?
Original Saw Company ¢ 800.733.4063 - originalsaw.com

Williams & Hussey * 800.258.1380 * williamsnhussey.com Copyright © 2025 Original Saw Company




